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Ref Level 25.00 dém  Offset 15.00 db Mode Auto Sweep

SGL Count 10/10

20 dbiE Gheck
Line _BPURIOUS_| INE_ABS |

10 dem

o8

Spectrum

Ref Level 2500 dém
SGL Count 10/10

Offset 15.00 dB

Made Auto Sweep

20 dbiE Gheck
Line _BPURIOUS_| INE_ABS |

10 dem

o8

Date 8.0CT 2016 20:40:02

=40
50 da 50 db
&0 &0
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit Range low | Rangeup | RBW | Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 151.43178 MHz | -26.62 dém | -13.82 d8 30.000 MHz 1.000 GHz 1.000 MHz | B97.47376 MHz | -27.12 d8m ! -14.12 d8
1,000 GHz 1.845 GHz 1,000 MHz | 1.79116 GHz | -26.91 dém | 1,000 GHz 1,845 GHz 1,000 MHz | 1.55172 GHz | -27.57 dém | 14,57 dB
1,915 G 3,000 GHz 1.000 MHz 2.92494 GHz -26,40 dém 18156 3,000 GHz 1.000 MHz 2.75028 GHz -26,65 dim -13.65 d
3,000 GHz 7,000 GHz 1,000 MHz 6.99475 GHz -21,08 dém 3,000 GHz 7,000 GHz 1,000 MHz 6.35383 GHz -22,17 dém 217 d8
7.000 GHz 13.600 GHz 1.000 MHz 13.20238 GHz -24.00 dém 7.000 GHz 13.600 GHz 1.000 MHz 9.13754 GHz -24.49 dém -11.40 d8
13.600 GHz 19.100 GH2 1,000 MHz | 17.90639 GHz -22.10 d8m 13.600 GHz 19.100 GH2 1,000 MHz | 14.59209 GHz -22.58 dsm -9.58 d8
= - — - T —
L L J L L J

Date 8.0CT 2016 20.22:54
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GPORTON LAG.

FCC RF Test Report

Report No. : FG693004A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

pectrum

Ref Level 24 50 dém  Offset 14.50 db Mode Auto Sweep

SGL Count 10/10

heck
_BPURIOUS.

20 gL
Line

Line_ass

pectrum

Ref Level 2500 dém
SGL Count 10/10

Offset 15.00 dB

Made Auto Sweep

20 dbiE Gheck ;
Line _$PURIOUS_| INE_ABS pAkS

10 dem

o8

NE_ABS_

Dete: 8.OCT 2018 21:0433

Dete: 8.OCT.2018 21:47:10

=30 di
S0
&0
&0
70
70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | __Ppower Abs | ALimit
Rangelow | Rangeup | RBW. | Frequency | Powerabs |  auimit | 30.000 MHz 1.000 GHz 1.000 MHz | 75.32404 MHZ | -36.92 dem | -23.92 dp
30,000 MHz 20,000 MHz 1,000 MHz | 689.91254 MHz | -37.00 dom | -24,00 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.84478 GHz | -32,20 dém | -19.20 d8
855,000 MHz 1.000 GHz 1.000 MHz 987.28261 MHz -35.51 dém -22,51 d 1915G 3,000 GHz 1.000 MHz 2.15618 GHz -36.,13 dém -23.13 d
1,000 GHz 3,000 GHz 1,000 MHz 1.70879 GHz -37.18 dém -24.18 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.98175 GHz 2,07 dem -19.07 d8
3.000 GHe 7.000 GHe 1,000 MHz 6.96525 GHz 32,43 dém -19.43d8 7,000 GHz 13.600 GHz 1,000 MHz 11.22676 GHz -34.68 dem -21.68 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.14473 GHz -35.71 dsm -22.71 d8 13.600 GHz 19.100 GH2 1,000 MHz | 16.22429 GHz -31.70 d8m -18.70 d8
= . — - T —
L L J L L J -

Middle Channel

Middle Channel

Spectrum

Ref Level 24 50 dém  Offset 14.50 db Mode Auto Sweep

SGL Count 10/10

Spectrum

=

Ref Level 2500 dém
SGL Count 10/10

Offset 15.00 dB Mode Auto Sweep

Dete: 8.OCT 2018 21:05.49

20 dbnit Gheck 20 dbipt Gheck
Lina _BPURIOLS_LINE_ABS Lina _BPURIOUS_LINE_ABS
10 10 dem
o ad
=30 di
S0
50
&0
70
70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 80.0 MHz 28005 pts Stop 0.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | __Power Abs | ALimit |
Rangelow | Rangeup | RBW | | __powerabs | ALbmit | 30.000 MHz 1.000 GHz 1.000 MHz | 912.01649 MHz | -37.21 dBm | -24.21 dB
30,000 MHz 20,000 MHz 1,000 MHz | 64016742 MHz | 37,45 dom | ~24.45 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.82621 GHz | -39.35 dém | -25.35 dB
855,000 M) 1.000 GHz 1.000 MHz 947.78986 MHz -37.75 dém -24.75 d 1915G 3,000 GHz 1.000 MHz 2.24460 GHz -35,89 dém -22,09 di
1,000 GHz 3.000 GHz 1,000 MHz 1.60230 GHz -37.45 dém -24.45 dB 3,000 GHz 7.000 GHz 1,000 MHz 6.88776 GHz -31,58 dém -18.98 d8
000 GHz 7.000 GHe 1,000 MHz 6.84977 GHz -31.19 dém -18.19.d8 7,000 GHz 13.600 GHz 1,000 MHz 10.60499 GHz -35.54 dem -22.54 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.32471 GHz .63 dsm -22.63 d 13.600 GHz 19.100 GH2 1,000 MHz | 16.27890 GHz -32.16 d8m -12.16 d8
g T g T
L L J - L L J

Dete: 8.OCT 2018 21:48.26

Highest Channel

Highest Channel

pectrum

Ref Level 24 50 dém  Offset 14.50 db Mode Auto Sweep

SGL Count 10/10

20 dbnit Gheck
Line _bPURIOUS_) INE_ABS

10

a

Spectrum

Ref Level 2500 dém
SGL Count 10/10

Offset 15.00 dB Mode Auto Sweep

@1 Max
20 dbiE Gheck

Line _$PURIOUS_| INE_ABS
10 dem
o8

Dete: 8.0CT. 2018 21:07.04

Dete: 8.OCT 2018 21:49.42

70
2 Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | __Power Abs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit 30.000 MHz 1.000 GHz 1.000 MHz | 605.16482 MHz | ~36.59 dem | 23,50 dB
30,000 MHz 20,000 MHz 1,000 MHz | 22+,44020 MHz | 37,45 dom | ~24.45 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.28272 GHz | -37.74 dom | 24,74 dB
55,000 M) 1.000 GHz 1.000 MHz 855.10870 MHz -35.26 dém -22.26 di 1915G 3,000 GHz 1.000 MHz 191534 GHz -28,71 dém -15.71d8
3.000 GHz 1,000 MHz 2.64067 GHz -36,78 dém -23.78 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.83427 GHz -31,47 dém -18.47 d8
7.000 GHz 1.000 MHz 6.96825 GHz -31.29 dém -18.20 dB 7.000 GHz 13.600 GHz 1.000 MHz 13.19248 GHz -34.91 dém -21.91 d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.53940 GHz -35.25 dsm -22.25 d8 13.600 GHz 19.100 GH2 1,000 MHz | 17.60077 GHz -32.36 dsm -19.36 d8
L U J VI e L U J VI e
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saanias. FCC RF Test Report

Report No. : FG693004A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 10/10

Limit ¢heck PAES
20 dblRe—EPLIRIOUS ) INE_ARS PAES
10 d8

60 e
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 962.30635 MHz | -35.60 deém | -22.80 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.70447 GHz | -33.37 dém | -20,37 dB
1,760 GHz 3.000 GHz 1,000 MHz 2.76745 GHz -35.77 dém -22,77 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.48881 GHz 32,13 dém -19.13 d8
7,000 GHz 13.600 GHz 1,000 MHz 10.61301 GHz 34,99 dBm -21,80 d8
13.600 GHz 16.000 GHz 1,000 MHz | 17.94925 GHz -32.16 dBm -12.16 d8
L n ] (T

Date: 26.0CT.2016 17:10:40

Middle Channel

=)

Spectrum

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 10/10

Limit ¢heck
20 dblRe—EPLIRIOUS ) INE_ARS PARS
10 d8

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 Mz 1.000 GHz 1,000 MHz | 726.83908 MHz | -37.15 dem | 24,15 dB
10006 1,705 GHz 1,000 MHz | 1.43263 GHz | -37.54 dom |
1760 G 3,000 GHz 1.000 MHz 253602 GHz 36,10 dém
3.000 G 7,000 GHz 1,000 MHz 6.72028 GHz -31,27 dém
7.000 GHz 13.600 GHz 1.000 MHz 11.54260 GHz -35.10 dém
13.600 GHz 18.000 GH2 1,000 MHz | 17.63970 GHz -31.52 dsm -18.52 d8
L U )j TR o

Date: 26.0CT.2016 17:12:30

Highest Channel

@

Spectrum

Ref Level 30.00 dém  Offset 15.00 db Mode Auto Sweep
SGL Count 10/10

Limit ¢heck
20 dhife —HPLRIOUS } INE_ARS

10 d8

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 Mz 1.000 GHz 1.000 MHz | B27.66867 MHz | ~37.31 dom |
1,000 GHz 1.705 GHz 1,000 MHz | 1.66043 GHz | -36.51 dém |
1760 G 3,000 GHz 1.000 MHz 176008 GHz -35.33 dém
3,000 GHz 7,000 GHz 1,000 MHz 6.91726 GHz -32.44 dém
7,000 GHz 13.600 GHz 1,000 MHz 11.16171 GHz -34.54 dem -21.54 d8
13.600 GHz 18.000 GH2 1,000 MHz | 16.18214 GHz -31.81 dsm -18.81 d8
L n ] (T

Date: 26.0CT.2016 17:14:39
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saranas. FCC RF Test Report Report No. : FG693004A
Frequency Stability
Test Conditions | Middle Channel G(SG'V'SBI\:;’ Gég'gsE‘; 22:;:11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012 0.0060
40 Normal Voltage 0.0060 0.0048
30 Normal Voltage 0.0012 0.0024
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0048
0 Normal Voltage 0.0120 0.0084
-10 Normal Voltage 0.0024 0.0036 PASS
-20 Normal Voltage 0.0012 0.0024
-30 Normal Voltage 0.0239 0.0048
20 Maximum Voltage 0.0108 0.0514
20 Normal Voltage 0.0155 0.0108
20 Battery End Point 0.0203 0.0024
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V
Test Conditions Middle Channel Gs(gn;'?ngo G(SEI\IIIDE)I(E);) Nl;itr:i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0011
40 Normal Voltage 0.0011 0.0016
30 Normal Voltage 0.0021 0.0043
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0064 0.0090
0 Normal Voltage 0.0053 0.0064
-10 Normal Voltage 0.0170 0.0165 PASS
-20 Normal Voltage 0.0069 0.0032
-30 Normal Voltage 0.0234 0.0069
20 Maximum Voltage 0.0016 0.0053
20 Normal Voltage 0.0149 0.0085
20 Battery End Point 0.0027 0.0043
Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG693004A

Test Conditions | Middle Channel gﬁ%’ﬂg_gi’;ﬂ; 22:;:11

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0048
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
0 Normal Voltage 0.0120

-10 Normal Voltage 0.0167 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0048
20 Maximum Voltage 0.0191
20 Normal Voltage 0.0012
20 Battery End Point 0.0167

Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

Test Conditions Middle Channel x:;%w:ggzgzsl; Nl;itr:i;.

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0016
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0059
-30 Normal Voltage 0.0069
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0032
20 Battery End Point 0.0011

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG693004A

Test Conditions | Middle Channel ‘?.'&Dc”ézf{éil‘)' N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0098
40 Normal Voltage 0.0075
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0052
20 Battery End Point 0.0040
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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GPORTON LAG.

FCC RF Test Report

Report No. : FG693004A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)
Channel Frf:nl;zn;: y ( EBR:] ) (:i:r:]t) fi‘l;ei: Resalzi?ng Pi.vi.ar TXIc(:sf‘sbIe ™ g:ti;nna Pole(x:lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1672.00 -37.24 -13 -24.24 -38.53 -39.10 1.19 5.20 H
2508.00 -24.60 -13 -11.60 -31.05 -26.82 1.53 5.90 H
3348.00 -62.30 -13 -49.30 -66.25 -65.09 1.76 6.70 H
4182.00 -58.35 -13 -45.35 -62.98 -61.50 1.90 7.20 H
5016.00 -67.72 -13 -54.72 -73.95 -72.30 217 8.90 H
5856.00 -31.80 -13 -18.80 -46.87 -37.04 2.41 9.80 H
6690.00 -57.35 -13 -44.35 -75.00 -63.09 2.64 10.53 H
_ 7524.00 -47.41 -13 -34.41 -67.69 -53.84 2.88 11.46 H
Middle 1672.00 -43.41 -13 -30.41 -43.83 -45.27 1.19 5.20 \Y
2508.00 -26.24 -13 -13.24 -32.27 -28.46 1.53 5.90 \Y
3348.00 -68.35 -13 -55.35 -71.67 -71.14 1.76 6.70 \
4182.00 -55.51 -13 -42.51 -61.62 -58.66 1.90 7.20 \
5016.00 -65.12 -13 -52.12 -73.67 -69.70 217 8.90 \
5856.00 -34.71 -13 -21.71 -50.06 -39.95 2.41 9.80 \Y
6690.00 -57.76 -13 -44.76 -75.13 -63.50 2.64 10.53 \
7530.00 -45.21 -13 -32.21 -65.82 -51.65 2.88 11.46 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG693004A
GSM850 (EDGE class 8)
Channel Fr(e:nl;lezn)c y ( EBR:] ) (:i;:]t) fi‘l;ei: Resalzi?ng Pi.vi.ar Txlf:sble ™ g:ti;nna Pole(x;lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1672.00 | -55.12 -13 -42.12 -54.14 -56.98 1.19 5.20 H
2508.00 | -39.83 -13 -26.83 -46.14 -42.05 1.53 5.90 H
3345.00 | -66.98 -13 -53.98 -70.93 -69.77 1.76 6.70 H
4182.00 | -60.81 -13 -47.81 -65.44 -63.96 1.90 7.20 H
5019.00 | -66.62 -13 -53.62 -72.85 -71.20 217 8.90 H
_ 5856.00 | -61.62 -13 -48.62 -74.28 -66.86 2.41 9.80 H
Middle 1672.00 | -56.98 -13 -43.98 -54.94 -58.84 1.19 5.20 \
2508.00 | -41.38 -13 -28.38 -46.59 -43.60 1.53 5.90 \
3345.00 | -68.02 -13 -55.02 -71.34 -70.81 1.76 6.70 \
4182.00 | -66.34 -13 -53.34 -72.45 -69.49 1.90 7.20 \
5019.00 | -63.61 -13 -50.61 -72.16 -68.19 2.17 8.90 \
5853.00 | -48.35 -13 -35.35 -63.2 -53.59 2.41 9.80 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saranas. FCC RF Test Report Report No. : FG693004A
GSM1900 (GSM)
Channel Fr(e:nl;lezn)c y ( 5‘;: ) (:i;::) fi:i: Resalzi?ng Pi.vi.ar Txlf:sble ™ g:ti?\nna Pole(x:lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3762 -70.34 -13 -57.34 -73.85 -75.33 1.88 6.87 H
5640 -59.22 -13 -46.22 -67.41 -66.52 2.38 9.68 H
_ 7520 -63.27 -13 -50.27 -75.30 -72.34 2.74 11.81 H
Middle 3762 -69.63 -13 -56.63 -73.42 -74.62 1.88 6.87 \
5640 -57.60 -13 -44.60 -66.17 -64.90 2.38 9.68 \Y
7520 -64.74 -13 -51.74 -75.45 -73.81 2,74 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Channel | Freduency|  EIRP Limit fi‘r’:i't . ;‘;’i‘ng Pifér TXI ::sble ™ I;r;ti(:‘nna bolarization
(MHz) | (dBm) | (dBm) | 4g) | (aBm) | (dBm) | (dB) (dBi) (HV)
3760 -70.48 -13 -57.48 -73.99 -75.47 1.88 6.87 H
5640 -58.16 -13 -45.16 -66.35 -65.46 2.38 9.68 H
_ 7520 -63.57 -13 -50.57 -75.60 -72.64 2.74 11.81 H
Middle 3762 -70.37 -13 -57.37 -74.16 -75.36 1.88 6.87 Vv
5640 -66.10 -13 -53.10 -74.67 -73.40 2.38 9.68 \Y
7520 -65.29 -13 -52.29 -76 -74.36 2.74 11.81 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG693004A
WCDMA Band V(RMC 12.2Kbps)
Channel Fr(e:nl;lezn)c y ( EBR:] ) (:i;::) fi:i: Resalzi?ng Pi.vi.ar Txlf:sble ™ g:ti?\nna Pole(x:lilzva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1672 -63.74 -13 -50.74 -62.37 -65.60 1.19 5.20 H
2509 -67.44 -13 -54.44 -70.43 -69.66 1.53 5.90 H
_ 3345 -68.88 -13 -55.88 -72.83 -71.67 1.76 6.70 H
Middle 1672 -68.52 -13 -55.52 -66.48 -70.38 1.19 5.20 \Y
2509 -69.92 -13 -56.92 -71.9 -72.14 1.53 5.90 \Y
3344 -69.78 -13 -56.78 -73.1 -72.57 1.76 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Channs [Froduency| ERR | e |G pening | power | loss | Gain | Forisatr
(dB) (dBm) (dBm) (dB) (dBi)
3760 -69.75 -13 -56.75 -73.26 -74.74 1.88 6.87 H
5640 -62.79 -13 -49.79 -70.98 -70.09 2.38 9.68 H
_ 7520 -63.35 -13 -50.35 -75.38 -72.42 2.74 11.81 H
Middle 3762 -69.72 -13 -56.72 -73.51 -74.71 1.88 6.87 Vv
5640 -56.35 -13 -43.35 -64.92 -63.65 2.38 9.68 \Y
7520 -65.23 -13 -52.23 -75.94 -74.30 2.74 11.81 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GPORTON LAG.

FCC RF Test Report

Report No. : FG693004A

WCDMA Band IV(RMC 12.2Kbps)

Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -63.76 -13 -50.76 -70.55 -68.65 1.81 6.70 H
5197.8 -58.81 -13 -45.81 -71.49 -65.71 2.23 9.13 H
_ 6930 -59.05 -13 -46.05 -74.23 -67.11 2.60 10.66 H
Middle 3465 -66.89 -13 -53.89 -72.09 -71.78 1.81 6.70 \Y
5197.8 -56.49 -13 -43.49 -70.04 -63.39 2.23 9.13 \Y
6930 -59.10 -13 -46.10 -74.15 -67.16 26 10.66 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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